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1. GENERAL INFORMATION
1.1 EUT DESCRIPTION

Product Name: Coolpad Flo

Model Name: Coolpad 7560T

Hardware Version: P2

Software Version: 4.1.009.P2.130819.7560T

RF Exposure Environment: | Uncontrolled

WIFI

Frequency Range: 2400MHz~2483.5MHz

Type of Modulation: DSSS, OFDM, MIMO-OFDM

Channel Number: 13

Antenna Type: Internal

Antenna Peak Gain: 2.6dBi

Component

AC Adapter: Model Name: CYSK05-050100
Input: AC 100-240V 50/60Hz 0.15A
Output: DC 5V/1000mA

1.2 TEST MODE

Unilab has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined
as:

Test Mode

Mode 1: 802.11b CH1

Mode 2: 802.11b CH7

Mode 3: 802.11b CH13

Mode 4: 802.11g CH1

Mode 5: 802.11g CH7

Mode 6: 802.11g CH13

Mode 7: 802.11n CH1

Mode 8: 802.11n CH7

Mode 9: 802.11n CH13

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

2. For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show
the worst result on this report.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

2.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application

2.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements. According to its specifications, the EUT must comply with the
requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4: 2009 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak

and average detector modes.
Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.1.4.1 of ANSI C63.4: 2009.
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MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35 - 5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4.128 25.5 - 25.67 1300 - 1427 8.025 - 8.5
4.17725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 |  2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01 - 23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 @)
13.36 - 13.41

1 Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing
within these frequency bands shall not exceed the limits shown in Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209
shall be demonstrated using measurement instrumentation employing a CISPR
guasi-peak detector. Above 1000 MHz, compliance with the emission limits in Section
15.209 shall be demonstrated based on the average value of the measured emissions.
The provisions in Section 15.35 apply to these measurements.

2.5 DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.
After verification, all tests were carried out with the worst case test modes as shown below

IEEES02.11b mode:

Channel Low (2412MHz)

Channel Mid (2437MHz)

Channel High (2472MHz) with 11Mbps data rate were chosen for full testing.
|IEEE802.11g mode:

Channel Low (2412MHz)

Channel Mid (2437MHz)

Channel High (2472MHz) with 54Mbps data rate were chosen for full testing.



-
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL20130826001-3 Page 8 of 130

IEEE802.11n mode:
Channel Low (2412MHz)
Channel Mid (2437MHz)
Channel High (2472MHz) with 65Mbps data rate were chosen for full testing.
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3. TECHNIACL SUMMARY

3.1 SUMMARY OF STANDARDS AND TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below:

Test Item FCC Result

Occupied Bandwidth §15.247 (a) P

6 dB bandwidth §15.247 (a) P

Power spectral density 815.247 (e) P

Peak Output Power (Conduction) | §15.247 (b) P

Spurious Emissions (Conduction) | 8§15.247 (d) P

Band edge measurement 815.247 (d) P
§15.247 (d)

Spurious Emissions (Radiation) 815.35 (b) P
§15.209 (a)

AC _quer Line Conducted §15.207 (a) p

Emissions

Note: P means pass, F means failure, N/A means not applicable

3.2 TEST UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. This uncertainty represents an
expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

Test item Value (dB)
Conducted disturbance 3.4
Radiated disturbance 4.2
3.3 TEST EQUIPMENT LIST
Equipment Manufacturer Model Serial No. Due Date
Receiver Agilent N9038A MY51210142 2013/09/28
Wireless Connectivity :
Test Set Agilent N4010A MY49080305 2013/09/28
Loop Antenna Schwarzbeck FMZB1519 1519-020 2014/03/27
LISN R&S ENV216 100069 2014/08/28
3m Chamber & ETS-LINDGREN FACT-3 CT-0000336 | 2013/11/27
Accessory Equipment
Microwave Preamplifier | EM Electronics EM30180 3008A02425 2014/03/01
Power Splitter Agilent 11667C/ 52401 | MY53806148 2014/03/01
Weiss-Voetsch
Cold-heat climate test Envwonmental C. 180, -40 546860026200 2013.12.4
chamber Testing 10
Instrunments(Taica
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ng) Co., Ltd.
DC Power Supply Agilent 6612C MY43002989 | 2014.03.04
Bilog Antenna Schwarzbeck VULB9160 9160-3316 2014.07.19
VHF-UHF-Biconical Schwarzbeck VUBA9117 9117-263 2014.07.19
Antenna
Broad-Band Horn Schwarzbeck BBHA9120D | 9120D-942 | 2014.07.19
Antenna
Broad-Band Horn
Antenna Schwarzbeck BBHA9120D | 9120D-943 2014.07.19
Horn Antenna(18-40GHz) ETS 3116 00070497 2014.07.19

The measuring equipment utilized to perform the tests documented in this report has been
calibrated once a year or in accordance with the manufacturer's recommendations, and has
been calibrated by accredited calibration laboratories.

3.4 TEST FACILITY

All test facilities used to collect the test data are located at No. 1350, Lianxi Rd. Pudong New
District, Shanghai, China. The site and apparatus are constructed in conformance with the
requirements of ANSI C63.4: 2009, CISPR 16-1-1 and other equivalent standards. The
laboratory is compliance with the requirements of the ISO/IEC/E 17025.

3.5 TEST SETUP CONFIGURATION
The information contained within this report is intended to show verification of

compliance of the EUT to the requirements of CFR 47 FCC Part 15.247 and RSS-210.
Unilab has verified the construction and function in typical operation. All the test modes
were carried out with the EUT in normal operation, which was shown in this test report.
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4. OCCUPIED BANDWIDTH
4.1 TEST SETUP

- —

- Spectrum analyzer
~ .
EUT
4.2 LIMITS
Limits 225 kHz or 2 to 3 times the 20 dB bandwidth

4.3 TEST PROCEDURE

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 6 dB or 20 dB bandwidth, centered on a channel
RBW = 1% of the 6 dB or 20 dB bandwidth

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use
the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6 dB or 20 dB down one side of the emission. Reset the
marker-delta function, and move the marker to the other side of the emission, until it is (as
close as possible to) even with the reference marker level. The marker-delta reading at this
point is the 6 dB or 20 dB bandwidth of the emission. If this value varies with different modes
of operation (e.g., data rate, modulation format, etc.), repeat this test for each variation.
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Channel | 20dB bandwidth (MHz) | 99% bandwidth (MHz)
802.11b

802.11b CH1 14.15 12.343
802.11b CH7 14.03 12.322
802.11b CH13 14.12 12.220
802.11g

802.11g CH1 17.28 16.306
802.11g CH7 17.10 16.318
802.11g CH13 17.28 16.322
802.11n

802.11n CH1 18.08 17.532
802.11n CH7 17.95 17.500
802.11n CH13 18.08 17.514

802.11b
802.11b channel 1

Ref 10.00 dBm

Center 2,412 GHz

#VEW 20 kHz

Occupied Bandwidth Total Power

12.343 MHz
52.724 kHz QOBW Power
14.15 MHz x dB

Transmit Freq Error

x dB Bandwidth

Span 50 MHz
Sweep 194.6 ms

13.3 dBm

99.00 %
-20.00 dB
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802.11b channel 7

Ref -2.00 dBm

ey

P
.-..- ot s .
N e el

enter 2.442 GHz
#Res BW 20 KHz

Occupied Bandwidth
12.322 MHz

49.370 kHz
14.03 MHz

Transmit Freq Error
x dB Bandwidth

802.11b channel 13

Ref -2.00 dBm

IR ¥ bt

enter 2472 GHz
#Res BW 20 kHz

Occupied Bandwidth

12.220 MHz
28.317 kHz
14.12 MHz

Transmit Freq Error

x dB Bandwidth

#VBW 20 kHz

Total Power

QOBW Power
x dB

#VEW 20 kHz

Total Powear

OBW Power
x dB
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MEkr1 2.44185 GHz
=10.995 cddBm

Sweep 194.6 m

12.1 dBm

99.00 %
-20.00 dB

11.3 dBm

99,00 %
=20.00 dB
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802.11g
802.11g channel 1

Ref -2.00 dBm

1
1y |
1lﬁ|'|_ 'PEIFI i Ilr_I gl o 'r"l 1] H Irll-rll-l_ I lI: F" il 'ﬂ,lll:'l-‘,llll 1 rlll_ J'.I'I.I' I".'-I'i.'.‘!‘ _.:
|

Center 2412 GHz

#Res BW 20 kHz BVBW 20 kHz

Occupied Bandwidth Total Power

16.306 MHz

-2.278 kHz
17.28 MHz

OBEW Power
¥ dB

Transmit Freq Error
¥ dB Bandwidth

802.11g channel 7
Ref -2.00 dBm

L

UGN it !i;' Vel I

P
f

|'I..
i
S
Ld

Center 2442 GHz

#VEW 20 kHz

Occupied Bandwidth Total Power

16.318 MHz

2.651 kHz
17.10 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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Mkr1 2.4117 GHz

-13.432 dBm

11.0 dBm

99.00 %
-20.00 dB

MKr1 2.4423 GHz

-13.395 dBm

I""l'r'#lp dal i tgell
Uyt hﬂ“""u.'.-

* ity

Span 50 MHz
Sweep 194.6 ms

10.9 dBm

89.00 %
-20.00 dB
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802.11g channel 13

Ref -2.00 dBm
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1
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Center 2472 GHz
Res BW 20 kHz

Occupied Bandwidth
16.322 MHz

1.012 kHz
17.28 MHz

Transmit Freq Error
x dB Bandwidth

802.11n
802.11n channel 1

Ref -2.00 dBm

.*I,

A
L"'MH'-"H-'#-'" L, "
SO

Span 50 MHz

#VEW 20 KHz Sweep 194.6 ms

Total Power

OBW Power
x dB

89.00 %
-20.00 dB

.

r.llt|‘|"|'lr-|J ill k

P el et
e
JumusF

Center 2.412 GHz
#Res BW 20 kHz

Occupled Bandwidth
17.523 MHz

5.761 kHz
18.08 MHz

Transmit Freq Error
x dB Bandwidth

*1

Fipy |‘|'~':-\r1'f‘lr'1rlmi|uffll g +II.I’"|‘i'.|"|',”r||‘1'||'11.'ﬁ|;

eai by ipanbaiy, .

™ el Hema

#VEW 20 kHz

Total Power 11.2 dBm

QBW Power
x dB

99.00 %
-20.00 dB
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802.11n channel 7
Mkr1 2.4423 GHz
Ref -2.00 dBm 2.768 dBm
1

IL||I|J.-I.I._IJII'I!-.’.1..|ﬂl;,.t-|,h‘l']"-"'II,"l'I J '.I'."-'|"|'.-']'._1hl11.r|{l|Lf".l'|"l.l.h-,ll‘,:

gk 1-: ¥ i
s T T L LT N o
M by m

parli’

enter 2.442 GHz Span 50 MHz
#Res BW 20 KHz #WEW 20 KHz Sweep 194.6 ms

Occupied Bandwidth Total Power 11.2 dBm
17.500 MHz

Transmit Freq Error 906 Hz OBW Power 99.00 %
% dB Bandwidth 17.95 MHz x dB -20.00 dB

802.11n channel 13

Ref -2.00 dBm
1

:a*','n-.',-'ﬂn':-'.wrm'nﬂ'l‘“"'IL-J'1"I"fh'Fﬂ‘l'ﬂ'fﬂrfr'rt-ff*rl
|
H

J
- _I.|l.-1n'-.1-r1.-\'I..J.-a_.'r:.i.,'.q...a'f'u'r | My vyl e Yo,

o
fpasn rui gy

Center 2472 GHz Span 50 MHz
#Res BW 20 kHz #HBW 20 kHz Sweep 194.6 ms

Occupied Bandwidth Total Power 9,50 dBm

17.514 MHz

Transmit Freq Error -14.327 kHz QBW Power 89.00 %
¥ dB Bandwidth 18.08 MH=z ¥ dB -20.00 dB
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5. 6 DB BANDWIDTH
5.1 TEST SETUP

- e

O Spectrum analyzer
L __ I
EUT
5.2 LIMITS
Limit 2500 kHz

5.3 TEST PROCEDURE

KDB 558074 D01 DTS Measurement Guidance VO3 rO1 April 9, 2013

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 6 dB bandwidth, centered on a channel
RBW=100KHz

VBW = 3 x RBW

Sweep = auto

Detector function = peak

Trace = max hold

The EUT should be transmitting at its maximum data rate. Allow the trace to stabilize. Use
the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6 dB down one side of the emission. Reset the
marker-delta function, and move the marker to the other side of the emission, until it is (as
close as possible to) even with the reference marker level. The marker-delta reading at this
point is the 6 dB bandwidth of the emission.

If this value varies with different modes of operation (e.g., data rate, modulation format, etc.),
repeat this test for each variation.
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5.4 RESULTS & PERFORMANCE
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Channel Measured 6dB Limit (MHz) Result
bandwidth (MHz)

802.11b

802.11b CH1 8.141 20.5 PASS
802.11b CH7 8.019 >0.5 PASS
802.11b CH13 7.930 >0.5 PASS
802.11g

802.11g CH1 16.32 >0.5 PASS
802.11g CH7 16.38 >0.5 PASS
802.11g CH13 16.37 >0.5 PASS
802.11n

802.11n CH1 17.57 >0.5 PASS
802.11n CH7 17.61 >0.5 PASS
802.11n CH13 17.60 >0.5 PASS

802.11b

802.11b channel 1

Ref 9.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
12.325 MHz

Transmit Freq Error

x dB Bandwidth

55.117 kHz
8.141 MHz

#VBW 300 kHz

Total Power

OBW Power
x dB

Mkr1 2.4125 GHz
2.0853 dBmj

99.00 %
-6.00 dB

Span 50 MHz]
Sweep 4.8 ms|
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802.11b channel 7

Ref 9.00 dBm

e L e e

enter 2.442 GHz
#Res BW 100 kHz

Occupied Bandwidth

12.345 MHz
44.967 kHz
8.019 MHz

Transmit Freq Error
x dB Bandwidth

802.11b channel 13

Ref 9.00 dBm

enter 2.472 GHz

4Res BW 100 kHz

Occupied Bandwidth
12.310 MHz

37.657 kHz
7.930 MHz

Transmit Freq Error
x dB Bandwidth

Unilab
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Mkr1 2.4425 GHz
1.6715 dBm

Ma
-,

R [ SR P

#VBW 300 kHz

Total Power 18.3 dBm

OBW Power
x dB

99.00 %
-6.00 dB

Mkr1 2.47245 GHz|
0.87500 dBm

#VBW 300 kHz

Total Power 17.6 dBm

OBW Power
x dB
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802.11g
802.11g channel 1

Ref 9.00 dBm

01

I [ '\u o7 "4"“ Jk"k‘k’\-bq ’IN‘-‘LWI.;

e

L
oA
e

enter 2.412 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

16.349 MHz
15.200 kHz OBW Power
16.32 WiHz x dB

Transmit Freq Error
x dB Bandwidth

802.11g channel 7

Ref 9.00 dBm

\ ?1
4oy n,,-.-fﬁ‘h VISt

et

f
f
A

[
1o} [ |
| +
|
oy
ik If}/ .,,..«/Jfﬂfhnwmam.‘l
£1 N M,ﬁ,«*
0 |
i

enter 2.442 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
16.361 MHz

15.881 kHz
16.38 MH2z x dB

Transmit Freq Error OBW Power

x dB Bandwidth

Unilab
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Mkr1 2.41325 GHz
-1.1576 dBm

g “Wf-&i'n'cfi.v«l#;i.-di;

Sweep 4.8 ms

17.6 dBm

99.00 %
-6.00 dB

Mkr1 2.44325 GHz
-1.2782 dBm

Span 50 MHz
Sweep 4.8 ms

17.5 dBm

99.00 %
-6.00 dB
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802.11g channel 13

_Ref 9.00 dBm
1
&

) ’)"'r""w 1, ,.,-‘/.'L.r“"". 'i A L “‘-‘M‘
i |

lCenter 2472 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupled Bandwidth
16.353 MHz

6.173 kHz OBW Power
16.37 MHz X dB

Transmit Freq Error
x dB Bandwidth

802.11n
802.11n channel 1

Ref 9.00 dBm

$

g Jekastng i l"\’lr"“ oSl -h»‘m

fim

|
|

-.(
o Uprte '*} ‘
Ms\""‘h‘ ‘ ‘
\
\

|
|
|
|
ﬂ
|
|

enter 2.412 GHz

¥Res BW 100 kHz #YBW 300 kHz

Occupied Bandwidth Total Power

17.549 MHz

11.481 kHz OBW Power
17.57 MHz x dB

Transmit Freq Ermror
x dB Bandwidth

Unilab
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Mkr1 2.47325 GHz
-2.5480 dBm

~ Span 50 MHz
Sweep 4.8 ms

16.1 dBm

Mkr1 2.4133 GHz
0.96868 dBm

‘ML’""H-WU-”-"\--"W&,
A
b ety

Span 50 MHz
Sweep 4.8ms

18.4 dBm

99.00 %
-6.00 dB
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802.11n channel 7
Mkr1 2.44325 GHz
0.89323 dBm
T T T# ] _ i o -

T v} -
TN N.-fh*'L"* ’””J‘“"‘"""\"-‘n.-,,

\

‘.I
- ‘5
\..
} ¥ ?"ff‘éwxwm.,w,_‘_,,ﬁ,, =

div 'Ref 9.00 dBm

l»,u.,' v

a8
A"‘%A\r

Center 2.442 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 19.5 dBm
17.559 MHz

Transmit Freq Error 6.427 kHz OBW Power 99.00 %
x dB Bandwidth 17.61 MHz x dB -6.00 dB

802.11n channel 13

Ref 9.00 dBm
’1

W“\v“ Aryleastoval v"'r'“m|J“"'M'~ N9 Mafpp

v
RO NAqu‘&-&“d\ﬁ
|
»,

bt

Center 2.472 GHz
*Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 18.5 dBm

17.546 MHz

Transmit Freq Error 4.895 kHz OBW Power 99.00 %
x dB Bandwidth 17.60 MHz x dB -6.00 dB
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6. POWER SPECTRAL DENSITY

6.1 TEST SETUP

- —

- Spectrum analyzer
— L I
EUT
6.2 LIMITS
Limits <8dBm

6.3 TEST PROCEDURE

KDB 558074 D01 DTS Measurement Guidance VO3 rO1 April 9, 2013

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz < RBW < 100 kHz.

Set the VBW = 3xRBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.
If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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6.4 RESULTS & PERFORMANCE

Channel Mode Measured level (dBm) | Limit (dBm) Result
802.11b -14.440 <8.00 Pass
1 (2412MHz) 802.11g -17.60 <8.00 Pass
802.11n -15.124 <8.00 Pass
802.11b -18.323 <8.00 Pass
7 (2442 MH2z) 802.11g -19.312 <8.00 Pass
802.11n -19.141 <8.00 Pass
802.11b -16.960 <8.00 Pass
13 (2472 MHz) 802.11g -17.960 <8.00 Pass
802.11n -18.543 <8.00 Pass
802.11b

802.11b channel 1
MEkr1 2411 52 GHz
Ref 11.00 dBm =14.440 aBm

I 1
M“u..nt..J_g.ﬁ*hﬂ'l-“*-"-**r"ﬁ-"’ﬁr*;rn#.ﬂ.'r,*-"rn

Center 2.41200 GHz ‘Span 30.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)
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802.11b channel 7

Mkri1 2.443 11 GHz
Ref 11.00 dBm -17.600 dBm

Center 244200 GHz Span 30.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)

802.11b channel 13

Ref 11.00 dBm

Center 247200 GHz Span 30.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)
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802.11g
802.11g channel 1

10 dBid Ref 11.00 dBm

*1
TN, T
I_ II|| J.".'il ] q 1 '.| I-Tr ) l__|| 1111:.!, .|I|I r iILI] T1F||| .Jr_JI,rr';'Ljrl_. ! |;| i H.'Il

il
iy 1..,W|.|,H|'r

|
|
|
|
|
|
|
lup
|

Center 2.41200 GHz

Unilab
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lll'
Ij-

I|"|"v1|1lj'll‘i.lv{|..| "I'-"h."l'l 1

Span 30,00 MHz

#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 5 (1001 pts)

802.11g channel 7

Mkr1 2.441 70 GHz

Ref 11.00 dBm

l

"T Luuf,hr*;".‘a‘."r'ra-” ) '““l Inthill (Vg rr}

k‘.ﬂ‘vf—.l{h'n'p‘l-'tf-f-'ﬂ

Center 2.44200 GHz

=19.312 dBm

Y, .
'I"',,I.I_'{T:I ‘H"I-.I-I{I" I'l.'ﬁl'n'l.'

Span 30.00 MHz

#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 5 (1001 pts)
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802.11g channel 13
Mkr1 2.472 33 GHz
Ref 11.00 dBm -19.141 dBm

‘1
I'''H'.'J'Fll-j'-]llrl'r . J'”'l'h'r‘"] |IJ i 11 § 'ﬁ

# \
'] _.'il |1‘
Wtatprbe™ Ul g

Center 247200 GHz Span 30,00 MHz
#Res BW (-6dB) 3 KHz #VBW 10 kHz Sweep 7.00 s (1001 pts)

802.11n

802.11n channel 1
Mkrl 2.410 44 GHz
Ref 11.00 dBm -16.960 dBm

ii1
.ll-"1lﬁ[|‘ -I'1||-I 'l'H““' (e hl”b'”lr h'*l'h.l r}”"l"" !J Ll

i
,ﬁi_.L,{f‘-]\}hr'ﬁ-ﬁ"; : H‘"’".‘-ﬁ"‘f‘ﬂﬂ.]!ﬂﬂ

Center 241200 GHz Span J0.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 5 (1001 pts)
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802.11n channel 7
Mkrl 2.440 74 GHz
Ref 11.00 dBm -17.960 dBm

1

unJ ;Jf1|u W lﬂ .m u ]'-.. &.._'-41..|‘_,=' Jh|"|.[l'Il-',l‘.r':'-.‘lllﬁl'l':IIJJ"‘"#ﬂ
—

1

4
e et

Center 2.44200 GHz Span 30.00 MHz
#Res BW (-6dB) 3 KHz #VBW 10 KHz

802.11n channel 13

Ref 11.00 dBm 1“.:5-4u l_i Em

*1
N i

§

rr'l

WA

TN AT y ""11,1-..1,-1,.;;11 el

Center 2.47200 GHz Span 30.00 MHz
#Res BW (-6dB) 3 kHz #VBW 10 kHz Sweep 7.00 s (1001 pts)
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7. PEAK OUTPUT POWER (CONDUCTION)
7.1 TEST SETUP

- e

O Spectrum analyzer
L __ I
EUT
7.2 LIMITS
Limits <30dBm

7.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer.
The loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), middle(7) and High (13).

Using Channel power measurement function of spectrum analyzer

and settings are: Integ BW = 20MHz RBW = 1MHz and VBW = 3MHz Trace = max hold
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7.4 RESULTS & PERFORMANCE
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802.11b
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 14.85 30 15.15
7 (2442MHz) 14.18 30 15.82
13 (2472MHz) 13.18 30 16.82
802.11g
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MH?z) 16.16 30 13.84
7 (2442MHz) 15.75 30 14.25
13 (2472MH?z) 14.61 30 15.39
802.11n
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 17.97 30 12.03
7 (2442MHz) 17.71 30 12.29
13 (2472MHz) 16.26 30 13.74

802.11b

802.11b channel 1

Ref 14.00 dBm

Center 2.412 GHz
#HRes BW 1 MHz

Channel Power

14.85 dBm 120 MHz

#VBW 3 MHz

Power Spectral Density

Mkr1 2.41173 GHz

7.4686 dBm

-58.16 dBm /Hz
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802.11b channel 7

Ref 14.00 dBm

enter 2442 GHz
#Res BW 1 MHz

Channel Power

14.18 dBm 120 MHz

802.11b channel 13

Ref 14.00 dBm

enter 2472 GHz
#Res BW 1 MHz

Channel Power

13.18 dBm /20 MHz

Unilab
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Span 30 MHz
#VBEW 3 MHz Sweep 1ms

Power Spectral Density

-58.83 dBm /Hz

Mkr1 2.4723 GHz
5.9488 dBm

#

AR TR ),

#VBW 3 MHz

Power Spectral Density

-59.83 dBm /Hz
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802.11g
802.11g channel 1

Ref 14.00 dBm

enter 2412 GHz
#Res BW 1 MHz

Channel Power

16.16 dBm 120 MHz

802.11g channel 7

Ref 14.00 dBm

n

hindieh Lhi'l,**i,ﬂfr'T wi¥T

Center 2.442 GHz
#Res BW 1 MHz

Channel Power

15.75 dBm 120 MHz

Unilab
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Mkrl 2.41302

L 3|

#VBEW 3 MHz

Power Spectral Density

-56.85 dBm /Hz

Mkr1 2.44047 GHz
6.6879 dBm

#

T e s s PN PR T P
e -

LY

#EW 3 MHz

Power Spectral Density

57.26 dBm /Hz
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802.11g channel 13

Ref 14.00 dBm
1
B ey i = T R A R,
it (L EET] -
"u

&

g
i &H‘ﬁj.-ln'fhi#tw'

Center 2472 GHz
“Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.61 dBm /20 MHz -58.41 dBm /Hz

802.11n
802.11n channel 1

Ref 14.00 dBm
. v
P T ¥ e oy T [ et o T bt
+ |I'- i

I

diu-d»fﬂ'*"ﬁ'tw |

Center 2.412 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

17.97 dBm /20 MHz -55.04 dBm /Hz

Unilab
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802.11n channel 7
Mkr1 2.44344 GHz
Ref 14.00 dBm 7.8874 dBm
LA
— s Tt PP _..*_H‘hu

A

¥
gL

Center 2.442 GHz
H#Res BW 1 MHz #FHWBW 3 MHz

Channel Power Power Spectral Density

17.71 dBm /20 MHz -55.30 dBm /Hz

802.11n channel 13

Mkr1 2.47128 GHz
Ref 14.00 dBm 6.9012 dBm
' $1

e e et S b M o A et it 4 .
| !
K.

:"..-.
F.

) Wl
NIRY |

enter 2472 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

16.26 dBm 720 MHz -56.75 dBm /Hz
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8. SPURIOUS EMISSIONS (CONDUCTION)
8.1 TEST SETUP

- e

O Spectrum analyzer
L __ I
EUT
8.2 LIMITS
Limit <(P-20dB)

Note: P is the highest level of the desired power

8.3 TEST PROCEDURE

The EUT was connected to Spectrum Analyzer and Base Station via power divider. Use the
following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through
the 10th harmonic. Typically, several plots are required to cover this entire span.

RBW = 100 kHz;VBW = RBW; Sweep = auto; Detector function = peak; Trace = max hold
Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded.
The level displayed must comply with the limit specified in this Section.
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8.4 RESULTS & PERFORMANCE
802.11b, traffic mode; Channel 1; Below 30 MHz

Mkr1 6.568 MHz
Ref 13.72 dBm -71.842 dBm

3
= ¥

P T o A g et A g it o Al A AT S e e P

Stop 30.00 MHz

VBW 62 kHz Sweep 696 ms (1001 pts)
MER MODE| TRC) SCL FUMCTION FUMCTION WADTH FUMCTION walLLE
R 0860 M| 11242 o e
2
; N

Note: There is not any harmonic but for background noise below 30 MHz

802.11b, traffic mode; Channel 1; (30~1000) MHz

Mkr1 435.46 MHz
10 dBidiv__Ref 13.72 dBm -93.254 dBm

1

T S arl 1 TV IPIU VPPN JUY TRURPIE AE T O, SO TIPS TP, T e L R T T T S O R g

Stop 1.0000 GHz
#VBW 1.0 MHz Sweep 48.5 ms (1001 pts)

MER MODE| TRC) SCL FUMCTION FUNCTIOMN YADTH FUMCTION YALLIE

e e
2
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802.11b, traffic mode; Channel 1; (1~25 )GHz

Mkr2 7.288 GHz

10 dBidiy Ref 10.00 dBm -58.438 dBm

| 9
- P P W e i Y P
Wﬁwmm'“t‘#l&m.h '»MMMMPPH-HJ"'H' i e

. Stop 25.00 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 60.0 ms (1001 pts)

MER MODE| TRC) SCL s FUMNCTION FUNCTION WIDTH FUNCTIOMN WALUE

SR
2

Note: The Mark1 point is carrier.

802.11b, traffic mode; Channel 7; Below 30 MHz

l] 0deidiv - Ref 13.72 dBm
|j"|'_'_‘]

1

Stop 30.00 MHz
Sweep 696 ms (1001 pts)

MER MODE| TRC) SCL FUMCTION FUMCTIOMN WADTH FUMCTIOM WaLLIE

e
2

3 .

Note: There is not any harmonic but for background noise below 30 MHz.
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802.11b, traffic mode; Channel 7; (30~1000) MHz

Ref 13.72 dBm

bt o _.qwd_u"'l Aithe -14#11!-“—1'\\ TAPR R PR R U N T O T e L T TNt S Iy

Stop 1.0000 GHz

#VBW 1.0 MHz Sweep 48.5 ms (1001 pts)
MER MODE| TRC| SCL FUMCTION FUNCTION WADTH FUMCTIOM YALUE
=
2
3 .

802.11b, traffic mode; Channel 7; (1~25 )GHz

ydiv - Ref 10.00 dBm

L-s.ﬂ"k"hih‘\ﬁ.m-ﬁ-ﬂ" R h.ﬂl"'i""'“—m”w"l"\.ﬂ ""JM

Stop 25.00 GHz
#VBW 1.0 MHz Sweep 60.0 ms (1001 pts)

MER MODE| TRC) SCL FUMCTION FUMCTION 'ADTH FUMCTION YaLLE
e TR RS
2 i =] q? * = |

Note: The Markl pomt is carrier.
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802.11b, traffic mode; Channel 13; Below 30 MHz

Ref 13.72 dBm

Stop 30.00 MHz
Sweep 696 ms (1001 pts)
MER MODE| TRC| SCL FUMCTION FUMNCTION %ADTH FUNCTIOM YALLUE
e
2
3 .

Note: There is not any harmonic but for background noise below 30 MHz.

802.11b, traffic mode; Channel 13; (30~1000) MHz

Ref 13.72 dBm

—“vh*ﬂ-ﬂm‘w-i.-""' At -*m‘['!”‘MM'AW“'l‘A‘i b—'“*-‘MW-‘-WNMw"JM e L L R LS L LAY

#Res B'la';q." (CISPR) 1 MHz #VBW 1.0 MHz

MER MODE| TRC) SCL FUMCTION FUNCTIOM "»ADTH FUMCTIOMN WALLE

e ——
2

] | |
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802.11b, traffic mode; Channel 13; (1~25 )GHz

l] 0deidiv  Ref 10,00 dBm

#Res BW (CISPR) 1 MHz #VBW 1.0 MHz

MER MODE TRC) SCL FUMCTION FLUMNCTION "ADTH FUNCTION WALUE

S “““‘G“‘
2 .b

Note: The Markl point is carrier.

802.11q, traffic mode; Channel 1; Below 30 MHz

Ref 13.72 dBm

L”WMWJNWWAWMW.WMJNdemf"Mf"nl'ﬂ"‘vw-t‘T R

Stop 30.00 MHz
VBW 62 kHz Sweep 696 ms (1001 pts)

MER MODE| TRC) SCL FUMCTION FUMNCTIOM WADTH FUNCTION WALLIE

e
2

3 [

Note: There is not any harmonic but for background noise below 30 MHz
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802.11b, traffic mode; Channel 1; (30~1000) MHz

II 0 dBidiv Ref 13.72 dBm

#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 485 ms-(wm pts)
MER MODE| TRC) SCL FUMCTION FUKCTION WADTH FUMCTIOM YALLIE
308,39 MH 54,183 dB
: EIII-—
;3 .

802.11q, traffic mode; Channel 1; (1~25 )GHz
Mkr1 4.840 GHz

10 dBidiv Ref 10.00 dBm -60.234 dBm

e
'l 1 ! T TR T S

; ’ iy, i ,.4._..*-"\""‘"‘ “""'lm\uﬂn*'*” St bl
. LA»-\..-\W,,L.MM“\‘* e e PR R AT T S

#Res B.W (CISPR) 1 MHz #/BW 1.0 MHz

MER MODE| TRC) SCL FUMNCTION FUMCTION WADTH FUMCTION YaLUE

| e —
2 - 2

Note: The Mark2 point is carrier.
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802.11g, traffic mode; Channel 7; Below 30 MHz

Mkr1 12.600 MHz

10 dBidiv Ref 13.72 dBm -76.250 dBm

1
e,
L VWMuﬂmw“mmnmw!ﬁm.wm‘wﬂmwmww«mhﬁhwwﬂquwW
Start 1.00 MHz Stop 30.00 MHz
Res BW (CISPR) 9 kHz VBW 62 kHz Sweep 696 ms (1001 pts)
MER MODE| TR SCL FUMCTION FUMCTION »ADTH FUMCTIOM YALLE
12,600 MHz -76,250 dBm
: ﬂlll—_-—
] | |

Note: There is not any harmonic but for background noise below 30 MHz.

802.11g, traffic mode; Channel 7; (30~1000) MHz

Ref 13.72 dBm

STRTRNY S WP Sl u—mmh,ww_m*m!wmhmw,wf‘"ﬂ-‘w STV LW R W E Ty

. Stop 1.0000 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 48.5 ms (1001 pts)

MER MODE TRC) SCL FUMCTION FUMCTIOM ADTH FUMNCTIOM YaLUE

e E e
2

3 .
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802.11q, traffic mode; Channel 7; (1~25 )GHz
Mkr2 4.840 GH

Log

10 dBidiv Ref 10.00 dBm

o
e . ol “_Urnl__.l-...ﬂ-.- g

#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 60.0 ms (1601 pts)

MER MODE TRC) SCL \s FUMCTION FUMCTION WADTH FUMCTIOM WaLUE
e e
2 P 1 = aB |

Note: The Markl pomt is carrier.

802.11q,

traffic mode;

Mkr1 7.873 MH
Ref 13.72 dBm -77.271 dBm

1

p!
it"P"‘-W%WTWw.*M.ﬂmﬂ et eyt vt bl g A et o g il 7

Start 1.00 MHz Stop 30.00 MHz
Res BW (CISPR) 9 kHz VBW 62 kHz Sweep 696 ms (1001 pts)
MER WMODE TRC SCL FUMCTION FUMCTION WADTH FUMCTION YaLUE
7,873 MHz -77.271 dBm
: HIII__-—
] | |

Note: There is not any harmonic but for background noise below 30 MHz.
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802.11q, traffic mode; Channel 13; (30~1000) MHz

Mkr1 772.05 MHz
Ref 13.72 dBm -91.537 dBm

“I

B e T BT T T PERTA P RIIT TI .  at E eP T I,

. Stop 1.0000 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 48.5 ms (1001 pts)

MKER MODE| TRC) SCL FUNCTION FUMCTIOMN WADTH FUNCTIOM WALUE

| e e
2

3 .

802.11q, traffic mode; Channel 13; (1~25 )GHz

II 0deidiv  Ref 10,00 dBm
|Z"|11 "._."

el
”.r,:ll-f LT

gt
I S T k. Tadih T . L Al il o pl et AR

2
1 = g P F""h‘ﬂ"‘ﬁ.ﬂ i

Stop 25.00 GHz
#VBW 1.0 MHz Sweep 60.0 ms (1001 pts)

MER MODE| TRC) SCL FUMCTION FUMCTION '"ADTH FUMCTION YALLE

AN T % -
2 8 "-I

Note: The Markl point is carrier.
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802.11n, traffic mode; Channel 1; Below 30 MHz

Mkr1 17.066 MHz

10 dBidiv Ref 13.72 dBm -73.917 dBm

" ¢

My
‘“WWMMM\NLWAWJW«AWMmqwmwum—m.mW'W.wwmw

Stop 30.00 MHz
MER MODE) TRC) SCL

VBW 62 kHz Sweep 696 ms (1001 pts)
1 11 f
: R

X s
17.066 MHz 73517 dBm
3 I I R

Note: There is not any harmonic but for background noise below 30 MHz.

FUMCTION FUMNCTIOMN wADTH FUMNCTIOMN VaLLE

802.11n, traffic mode; Channel 1; (30~1000) MHz

Mkr1 251.16 MHz
Ref 13.72 dBm -53.626 dBm

1

PR LI T R A R ST [ VO R S N T L T R R ORI PR

. Stop 1.0000 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 48.5 ms (1001 pts)

MER MODE| TRC| SCL = N FUMCTION FUMNCTION "»ADTH FUMNCTIDOM VaALLIE

e e
2
I A

3 I N I
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802.11n, traffic mode; Channel 1; (1~25 )GHz

Lo ;]

10 dBidiv  Ref 10.00 dBm

I’l
. e = s - _p!l-‘h’f' ¥
’ 1 it T e Mt e
Lt Lqm..‘ww,..l.u._lu‘*-r‘wévﬂﬂ‘-m ool A TR £
AL e

#Res BW (CISPR) 1 MHz #VBW 1.0 MHz

MER MODE TRC) SCL FUMCTION FLUMNCTION "ADTH FUNCTION WALUE

P e
2 l a=

Note: The Markl point is carrier.

802.11n, traffic mode; Channel 7; Below 30 MHz

Mkr1 18.429 MH

Il 0deidiv  Ref 13.72 dBm
|:"|1]

1

.
”W#ﬁ%ﬁ%ﬁﬂmmM~MWfWWMﬂH¢’*ﬂW”WM‘MWWMW'
Stop 30.00 MHZ

VBW 62 kHz Sweep 696 ms (1001 pts]
MER MODE| TRC| 5CL FUMCTION FUMCTION WADTH FUMNCTIOMN VALLUE
Jlﬂl_
3 I

Note: There is not any harmonic but for background noise below 30 MHz.
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802.11n, traffic mode; Channel 7; (30~1000) MHz

10 dBidiv Ref 13.72 dBm

. 1
PR e T LRI (T, /TIPRIPTT TR TIPT T U Iy L R e e R T BYPN ERE N

#Res B'Ir'-'q." (CISPR) 1 MHz #VBW 1.0 MHz

MER MODE) TRE) SCL FUMNCTION FUNCTIOM "ADTH FUMCTIDM YaLUE

“.l 361 74 MHz
2

3 I

Yy (Pt e F B pomint
.--\.ﬁl"'-* il HW'P"I‘ e g

Stop 25.00 GHz
#VBW 1.0 MHz Sweep 60.0 ms (1001 pts)

MER MODE| TRC| SCL s FUMCTION FLUMNCTION WD TH FLINCTIOM YALUE
T e
2 F' 0 9 604 t-_ B

Note: The Markl point is carrier.
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802.11n, traffic mode; Channel 13; Below 30 MHz

Mkr1 8.511 MH

Ref 13.72 dBm

o L
L‘WWWWHL&M%.M%MM‘&%mmMWJ*-MW*W%H\MW'

Stop 30.00 MHZ
VBW 62 kHz Sweep 696 ms (1001 pts)

MER MODE TRC) SCL FUMCTION FUMCTION WADTH FUMCTION VALLIE

e ———
2

Note: There is not any harmonic but for background noise below 30 MHz.

802.11n, traffic mode; Channel 13; (30~1000) MHz

Mkr1 734.22 MHz
Ref 13.72 dBm -92.586 dBm

"1

SRR IR L T T T R AT R Y wfm.}-.r\-xfﬂn""m"“"“ B i sl oo s Y M ELL I VT PR OO

Stop 1.0000 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 48.5 ms (1001 pts)

MKER MODE| TRC) SCL FUMCTION FLUMNCTION "ADTH FUNCTIOM WALUE

R e ——
2

3 .
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802.11n, traffic mode; Channel 13; (1~25 )GHz
Mkr1 4.840 GHz
_Ref 10.00 dBm -99.648 dBm

¥2

e

1 —
L'l ’ o el T AW g W el s
- | PP N Ao LT T L PR NP, P P g stk

Start 1.00 GHz Stop 25.00 GHz
#Res BW (CISPR) 1 MHz #VBW 1.0 MHz Sweep 60.0 ms (1001 pts)
MKR MODE| TRC| SCL " Y FUNCTION | FUNCTION WIDTH FUNCTIOM YALUE

1 1 f 4840 GHz £9.648 dBm

3 | O N I N R

Note: The Mark2 point is carrier.
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9. BAND EDGE MEASUREMENT
9.1 TEST SETUP

Antenna

/ tower

Horn

7 o antenna
EUT

_\ 4m /
Di\ Spectrum
A —— analyzer
[ ] ‘
|

v
Turntable 0.8m m
-
/ A ~ Pre-amp _\Q%S
] [ ]
9.2 LIMITS

According to 815.247(c), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum intentional radiator in operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in15.209(a).

9.3 TEST PROCEDURE

The EUT is placed on a turntable, which is 0.8m above the ground plane.

The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

PEAK: RBW=VBW=1MHz / Sweep=AUTO

AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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9.4 RESULTS & PERFORMANCE

802.11b (low channel)
Level (dBuV/m)

120
110 2
90
FGC CLAYS-B PK

70 !
_ 1 FCC CLA§S-BAV

Soww'ﬂm-v" AR e LR e Y IR il

30

10

2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 2% T f55%
Power Rating: DC 3.7V
Mode : wifi chl 11b
Memo :
ReadAntenna C(Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 2390.30 47.91 37.92 7.13 38.34 54.62 74.00 -19.38 Peak
2 pp 2411.75 101.23 37.89 7.21 38.34 107.99 74.88 33.99 Peak
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120 Level (dBuV/m)
110
2
90
FCL CLASS-BP
70 - ~ , ! . HZ
CCLASS-BAV
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C / 55%
Power Rating: DC 3.7V
Mode : wifi chl 11b
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 2389.97 36.48 37.92 7.13 38.34 43.19 54.00 -10.81 Average
2 pp 2411.42 92.35 37.89 7.21 38.34 99.11 54.90 45.11 Average
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120 Level (dBuV/m)
110 =
90
FCC CLASS-B PK
70
-~ " FCC CLA$S-B AV
e e Akt == et = wdond
50 i .
30
10
2310 2320. 2340, 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C / S5%
Power Rating: DC 3.7V
Mode : wifi chl 11b
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 2389.97 48.91 37.92 7.13 38.34 55.62 74.00 -18.38 Peak
2 pp 2411.86 103.49 37.89 7.21 38.34 110.25 74.00 36.25 Peak
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120 Level (dBuV/m)
110
2
90
FCC CLASS-B P
70| ! i | /
CCCLABS-BAV
50| 1 f , L_#ﬁ”//
30
y
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 T J 55%
Power Rating: DC 3.7V
Mode : wifi chl 11b
Memo s
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1 2389.97 38.18 37.92 7.13 38.34 44.89 54.00 -9.11 Average
2 pp 2411.31 95.51 37.89 7.21 38.34 102.27 54.00 48.27 Average
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802.11b (high channel)
120Leve! (dBuV/m)

110 1

FCCCLASS-BPK
70 | | | |
2
FCC SS-BA

50

30

10

2465 2468. 2470. 2472. 2474. 2476. 2478, 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494, 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 T J 55%
Power Rating: DC 3.7V
Mode : wifi ch13 11b
Memo :
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2471.97 97.35 38.38 7.41 38.31 104.83 74.00 30.83 Peak
2 2483.55 53.63 38.38 7.41 38.31 61.11 74.00 -12.89 Peak
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120 Level (dBuV/m)

110|

FCC CLASS-B PK
70| ——H — \
FCC CLASS-B AV

i

30
10
2465 2468. 2470, 2472. 2474. 2476. 2478, 2480. 2482, 2484, 2486. 2488. 2490. 2492, 2494. 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi s 2% 0 [ '55%
Power Rating: DC 3.7V
Mode : wifi ch13 11b
Memo -
ReadAntenna (Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2471.41 89.72 38.38 7.41 38.31 97.20 54.00 43.20 Average
2 2483.52 42.63 38.38 7.41 38.31 50.11 54.00 -3.89 Average
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Level (dBuV/im)
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110

1

FCCCLASS-BPK

70 -
\‘NM.?
50 4
30
10
2465 2468. 2470. 2472. 2474, 2476. 2478, 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494, 2496. 2500
Frequency (MHz)
Site : chamber
Condition FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C [/ 55%
Power Rating: DC 3.7V

Mode

: wifi ch13 11b

Memo
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 pp 2471.65 99.72 38.38 7.41 38.31 107.20 74.00 33.20 Peak
2 2482.15 608.69 38.38 7.41 38.31 68.17 74.00 -5.83 Peak

3 2483.69

55.80 38.38 7.41 38.31 63.28 74.00 -10.72

Peak
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120 Level (dBuV/m)

110

1

FCC CLASS-B PK
70 ———— \
2 FCC CLASS-B AV

50 \H——ﬁt_

30

10

2465 2468.2470. 2472.2474. 2476. 2478, 2480. 2482, 2484, 2486. 2488. 2490. 2492, 2494. 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C / 55%
Power Rating: DC 3.7V
Mode : wifi ch13 11b
Memo ~
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1pp 2472.74 91.23 38.38 7.41 38.31 98.71 54.08 44.71 Average
2 2483.52 45.11 38.38 7.41 38.31 52.59 54.00 -1.41 Average
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802.11g (low channel)

of 130

120 Level (dBuV/m)
3
110
‘Wﬁk\
90
2 CC CLASS{B PK
70
_— T e i FCC CLASS{B AV
50 et b TR AL vt ol Wil Ll Bk |
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi 23 TC 1 S5%
Power Rating: DC 3.7V
Mode : wifi chl 11g
Memo
ReadAntenna C(Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 55.88 37.92 7.13 38.34 62.59 74.00 -11.41 Peak
2 2396.57 67.27 37.92 7.13 38.34 73.98 74.00 -0.02 Peak
3 pp 2413.95 103.51 37.89 7.21 38.34 110.27 74.00 36.27 Peak
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120 Level (dBuV/m)
110
3
90|
FCC CLASS-B PK
70|
.2 _FCCCLAS$-BAV
30
10
02310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 T [ 55%
Power Rating: DC 3.7V
Mode : wifi chl 11g
Memo :
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 43.21 37.92 7.13 38.34 49.92 54.00 -4.08 Average
2 * 2395.47 47.91 37.92 7.13 38.34 54.62 54.90 0.62 Average
3 pp 2412.96 90.80 37.89 7.21 38.34 97.56 54.00 43.56 Average
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Level (dBuV/m)
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120
110 -
W
90
. | FCCCLASSBPK
70! | | 3 =
' ) M FCC CLASY-B AV
R AR PR TP g o A e T o S
50' + : |
30|
p
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C / 55%
Power Rating: DC 3.7V
Mode : wifi chl 11g
Memo -
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

2390.868 57.10 37.92 7.13 38.34 63.81 74.00 -10.19 Peak
2396.990 63.76 37.92 7.13 38.34 70.47 74.80 -3.53 Peak
pp 2413.40 101.39 37.89 7.21 38.34 108.15 74.00 34.15 Peak

WwWN =
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120 Level (dBuV/m)
110
3
90 R
FCC CLAS$-B PK
70 < /Z
5 CC CLAS$-BAV
. . I E| ]
50 I J__,/
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C / 55%
Power Rating: DC 3.7V
Mode : wifi chl 11g
Memo :
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

2389.75 41.85 37.92 7.13 38.34 47.76 54.00 -6.24 Average
2395.36 45.35 37.92 7.13 38.34 52.06 54.00 -1.94 Average
pp 2412.96 87.81 37.89 7.21 38.34 94.57 54.00 40.57 Average

w N =
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802.11g (high channel)

120 Level (dBuV/m)

110 ' 1
W

90

FCC CLASS-B PK
L 1 T i | | M
F

30

'

2465 2468.2470. 2472. 2474. 2476. 2478. 2480. 2482, 2484. 2486. 2488. 2490. 2492. 2494. 2496. 2500

Frequency (MHz)

Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi 2 2% ' fS5%
Power Rating: DC 3.7V
Mode : wifi ch13 11g
Memo -

ReadAntenna C(able Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1pp 2473.02 99.60 38.38 7.41 38.31 107.08 74.00 33.08 Peak
2 2483.52 65.02 38.38 7.41 38.31 72.50 74.00 -1.50 Peak
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120

Level (dBuV/m)
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110

1

TN

FCCCLASS-B PK

70 : ! :
2 FCCCLASSBAV
30

'

2465 2468.2470. 2472. 2474. 2476. 2478. 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494. 2496. 2500

Site
Condition
EUT

Model Name
Temp/Humi
Power Rating:
Mode

Frequency (MHz)

chamber

FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL

: Coolpad Flo
: Coolpad 7560T

23 C / 55%
DC 3.7V

: wifi ch13 11g

Memo
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 pp 2470.99 86.79 38.38 7.41 38.31 94.27 54.90 40.27 Average
2 2490.41 45.38 38.36 7.43 38.30 52.87 54.00 -1.13 Average
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120 Level (dBuV/m)

110

90
FCCCLASS-BPK

V

30

10

2465 2468.2470. 2472, 2474, 2476. 2478, 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494. 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 T /] 55%
Power Rating: DC 3.7V
Mode : wifi ch13 11g
Memo :
ReadAntenna C(able Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1pp 2473.19 95.92 38.38 7.41 38.31 103.40 74.00 29.48 Peak
2 2484.15 59.98 38.38 7.41 38.31 67.46 74.00 -6.54 Peak
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110

1

70

FCCCLASS-B PK

50

30

10

FCCCLASSBAV

——

2465 2468.2470. 2472. 2474. 2476. 2478. 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494. 2496. 2500

Site

Condition
EUT

Model Name
Temp/Humi
Power Rating:
Mode

Frequency (MHz)

chamber

FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL

: Coolpad Flo
: Coolpad 7560T
: 23 C [ 55%

DC 3.7V

: wifi chl3 11g

ReadAntenna Cable Preamp
Level Factor Loss Factor

Over
Limit Remark

Memo
Freg
MHz
1 pp 2470.64
2 2489.29

dBuV  dB/m dB

82.37 38.38 7.41 38.31 89.85 54.00
40.35 38.36 7.43 38.30 47.84 54.00

dB dBuV/m dBuV/m

dB

35.85 Average
-6.16 Average
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802.11n (low channel)

Level (dBuVim)

120
110 | 3
V"w»'\
90
CC CLA$S-B PK

FCCCLASS-BAV

30
10
2310 2320. 2340, 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C / 55%
Power Rating: DC 3.7V
Mode : wifi chl 11n
Memo ~
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

2389.97 55.63 37.92 7.13 38.34 62.34 74.00 -11.66 Peak
2391.73 60.49 37.92 7.13 38.34 67.20 74.00 -6.80 Peak
pp 2411.53 101.56 37.89 7.21 38.34 108.32 74.00 34.32 Peak

W N -
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120 Level (dBuV/m)
110
3
90 -
CCLAS$-BPK
70 | [ | /[
2 CCCLASH-BAV
! ! ! ! s P s
50 ‘ j —
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C / 55%
Power Rating: DC 3.7V
Mode : wifi chl 11n
Memo '
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

2389.97 41.25 37.92 7.13 38.34 47.9 54.00 -6.04 Average
2395.80 46.24 37.92 7.13 38.34 52.95 54.80 -1.05 Average
pp 2412.96 87.75 37.89 7.21 38.34 94.51 54.00 40.51 Average

WwN =
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120 Level (dBuVim)
10 ‘ ‘ 3‘“‘""”\.

n CCCLA$S-BPK

70 | | | 1”*‘“”
R T FCC CLA$S-BAV
S R W o~ I o gL
50 :
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 T J 55%
Power Rating: DC 3.7V
Mode : wifi chl 11n
Memo -
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 56.69 37.92 7.13 38.34 63.40 74.00 -10.60 Peak
2 2395.69 64.99 37.92 7.13 38.34 71.70 74.00 -2.30 Peak
3 pp 2411.53 103.60 37.89 7.21 38.34 110.36 74.00 36.36 Peak
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120 Level (dBuV/m)
110
3\g\
90
CCCLASS-BPK
70 ~ ! , ! J
o B FCC CLAS$-B AV
G — | L=
30
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C [ 55%
Power Rating: DC 3.7V
Mode : wifi chl 11n
Memo -
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 43.48 37.92 7.13 38.34 50.19 54.00 -3.81 Average
2 * 2395.03 47.74 37.92 7.13 38.34 54.45 54.00 0.45 Average
3 pp 2413.07 90.11 37.89 7.21 38.34 96.87 54.00 42.87 Average
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802.11n (high channel)

120 Level (dBuV/m)

110

90
FCC CLASS-B PK

T =

P

2465 2468.2470. 2472. 2474, 2476. 2478, 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494. 2496. 2500

Frequency (MHz)

Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 T [/ 55%
Power Rating: DC 3.7V
Mode : wifi ch1i3 11n
Memo -

ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2470.71 97.33 38.38 7.41 38.31 104.81 74.00 30.81 Peak
2 2483.55 65.38 38.38 7.41 38.31 72.86 74.00 -1.14 Peak
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120 Level (dBuV/m)
110
1
\ﬁ—’\ FCC CLASS-B PK
\_ o FCC CLASS-B AV
30
10
2465 2468. 2470. 2472. 2474. 2476. 2478. 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494, 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C [/ 55%
Power Rating: DC 3.7V
Mode : wifi ch13 11n
Memo :
ReadAntenna Cable Preamp Limit  Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1pp 2471.30 83.99 38.38 7.41 38.31 91.38 54.00 37.38 Average
2 2483.52 44.72 38.38 7.41 38.31 52.20 54.00 -1.80 Average
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120 Level (dBuV/m)

110

FCCCLASS-BPK

70
A

30

10

2465 2468.2470. 2472. 2474. 2476. 2478. 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494. 2496. 2500
Frequency (MHz)

Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi 23 '© [/ 55%
Power Rating: DC 3.7V
Mode : wifi ch13 11n
Memo <
ReadAntenna C(able Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1pp 2471.37 94.24 38.38 7.41 38.31 101.72 74.00 27.72 Peak
2 2483.55 60.07 38.38 7.41 38.31 67.55 74.80 -6.45 Peak
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120 Level (dBuV/m)
110
90 . i :
,M
\‘_ﬂ/—\ FCC CLASS-B PK
~ FCC CLASS-B AV
50 1 [ . 1 . , . 2 .
= 1
30
10
2465 2468.2470. 2472. 2474, 2476. 2478, 2480. 2482. 2484, 2486. 2488. 2490. 2492. 2494. 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT : Coolpad Flo
Model Name : Coolpad 7560T
Temp/Humi : 23 C [ 55%
Power Rating: DC 3.7V
Mode : wifi ch13 11n
Memo :
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2472.98 78.80 38.38 7.41 38.31 86.28 54.080 32.28 Average
2 2483.52 42.49 38.38 7.41 38.31 49.97 54.80 -4.03 Average



